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Testing duration: From 31/10/2016 to 02/11/2016 Unless otherwise specified, the sampling was done by IRI representative
CHEMICAL ANALYSIS

(IRI Code No: 267-60)

Extraction of metals:

The plastic pipe subject this report was soaked in distilled water for 24 hours at 25°C.
The resultant water was analyzed for leaching of metals (Aluminum, Antimony,
Arsenic, Cadmium, Chromium, Iron, Lead, Manganese, Mercury, Nickel, Selenium)
and the results were found as follows: :

Results Requirements of BS
6920-1-2014:
Aluminum, as Al (ug/l) Jh 20
Antimony, as Sb (pg/l) 3 5
Arsenic, as As (p%/l% Less than 5 10
Cadmium, as Cd pg/l? 3 5
Chromium, as Cr (ug/l) 3 50
Iron, as Fe (ug/l) Less than 100 200
Lead, as Pb (ug/l) 1 10
Manganese, as Mn (ug/l) 4 50
Mercury, as Hg (ug/l) Less than 1 1
Nickel, as Ni (pg/l 14 20
Selenium, as Se (ug/l) Less than 10 10

The above mentioned test resuls indicate that the plastic pipe sample subject this report
shall be deemed suitable for contact with drinking water intended for human consumption
in accordance with BS 6920-1:2014, Section 2.6 “Extraction of metals”.

~ % Sample your reference:
“ULPI-PVC PRESSURE PIPE 110 PN16 NL-EN-ISO-1452 110x6.6 MM?”
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CONDITIONS & TERMS:

-
( THE INDUSTRIAL RESEAHGH/ INSTITUTEI UNDERTAKES NO RESPONSIBILITY FOR THE ( TESTING INSPECTION OR CALIBRATION OF MATERIALS )
AUTHENTICITY OF THE SAMPLE FROM WHICH| THE SPECIMENS TESTED SUBJECT OF THIS REPORT INSTRUMENTS AND OTHER ARTICLES IS ONLY UNDERTAKEN
ARE TAKEN UNLESS SAMPLING IS CONDUCTED BY THE INSTITUTE ITSELE WHICH FACT WHEN BY THE INDUSTRIAL RESEARCH INSTITUTE SUBJECT TO
APPLICABLE WILL BE CLEARLY INDICATED AS PART OF THE REPORT. THE INFORMATION GIVEN IN THE EXPRESS STIPULATION THAT NO RESPONSIBLITY OF
THIS REPORT DELIVERED IN A SEALED ENVELOPE IS FOR THE USE OF THE GCLIENT AND IS NOT ANY KIND OR HOWSOEVER ARISING SHALL ATTACH TO THE
TO BE ABSTRACTED OR PUBLISHED BY ANY MEANS OR IN ANY FORM IN WHOLE OR IN PART INDUSTRIAL RESEARCH INSTITUTE OR TO ITS EMPLOYEES
WITHOUT THE PRIOR WRITTEN CONSENT OF THE INDUSTRIAL RESEARCH INSTITUTE. IT MAY BE IN RESPECT TO ANY LOSS INJURY OR DAMAGE ARISING
PHOTOCOPIED STRICTLY FOR THE INTERNAL USE OF THE CLIENT. NO RESPONSIBILITY FOR ANY DIRECTLY OR INDIRECTLY OF OR IN CONNECTION WITH
INTERPRETATION OF THIS REPORT IS ASSUMED EXCEPT WHEN THE INTERPRETATION IS GIVEN IN WRITING ANY SUCH TESTING INSPECTION OR CALIBRATION OR ANY
BY THE INDUSTRIAL RESEARCH INSTITUTE J FAILURE OR OMMISSION IN REGARD THEREOF.
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Results
y A
Testing duration: From 31/10/2016 to 02/11/2016 Unless otherwise specified, the sampling was done by IRI representative
PHYSICAL TESTING
Appearance of water:
The plastic pipe subject this report was soaked in distilled water for 24 hours at 25°C.
The resultant water was analyzed for color and turbidity and the results were found as
follows:
IRI Code No.
085 -7 Color <5 Co - Pt units
267 -2 Turbidity 0.1 NTU
The above mentioned test results indicate that the plastic pipe sample subject this
report shall be deemed suitable for contact with drinking water intended for human
consumption in accordance with BS 6920-2.3-2014 “Appearance of water”.
Results relate only to the sample tested.
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CONDITIONS & TERMS: =it is prohibited to use this report for advertising purposes=>
(i THE INDUSTRIAL RESEARCH INSTITUTE UNDERTAKES NO RESPONSIBILITY FOR THE N TESTING INSPECTION OR CALIBRATION OF MATERIALS 3
AUTHENTICITY OF THE SAMPLE FROM WHICH THE SPECIMENS TESTED SUBJECT OF THIS REPORT INSTRUMENTS AND OTHER ARTICLES IS ONLY UNDERTAKEN
ARE TAKEN UNLESS SAMPLING IS CONDUCTED BY THE INSTITUTE ITSELF WHICH FACT WHEN BY THE INDUSTRIAL RESEARCH INSTITUTE SUBJECT TO
APPLICABLE WILL BE CLEARLY INDICATED AS PART OF THE REPORT. THE INFORMATION GIVEN IN THE EXPRESS STIPULATION THAT NO RESPONSIBLITY OF
THIS REPORT DELIVERED IN A SEALED ENVELOPE |S FOR THE USE OF THE CLIENT AND IS NOT ANY KIND OR HOWSOEVER ARISING SHALL ATTACH TO THE
TO BE ABSTRACTED OR PUBLISHED BY ANY MEANS OR IN ANY FORM IN WHOLE OR IN PART INDUSTRIAL RESEARCH INSTITUTE OR TO ITS EMPLOYEES
WITHOUT THE PRIOR WRITTEN CONSENT OF THE INDUSTRIAL RESEARCH INSTITUTE. IT MAY BE IN RESPECT TO ANY LOSS INJURY OR DAMAGE ARISING
PHOTOCOFIED STRICTLY FOR THE INTERMAL USE OF THE CLIENT. NO RESPONSIBILITY FOR ANY DIRECTLY OR INDIRECTLY OF OR IN CONNECTION WITH
INTERPRETATION OF THIS REPORT IS ASSUMED EXCEPT WHEN THE INTERPRETATION 1S GIVEN IN WRITING ANY SUCH TESTING INSPECTION OR CALIBRATION OR ANY
BY THE INDUSTRIAL RESEARCH INSTITUTE. FAILURE OR OMMISSION IN REGARD THEREOF.






